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History of this test report

Report No. Version Description Issue Date
FR541507C 01 Initial issue of report Jun. 18, 2025
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Summary of Test Result

Report Ref Std. Result
Clause Clause Test tems (PASS/FAIL) Remark
3.1 15.247(a)(2) 6dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Pass -
3.2 15.247(b) Power Output Measurement Pass -
3.3 15.247(e) Power Spectral Density Pass -
Conducted Band Edges Pass -
3.4 15.247(d)
Conducted Spurious Emission Pass -
Radiated Band Edges and
3.5 15.247(d) Radiated Spurious Emission Pass i
3.6 15.207 AC Conducted Emission Pass -
3.7 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are

declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Keven Cheng
Report Producer: Dara Chiu
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1
11

General Description

Product Feature of Equipment Under Test

Product Feature

General Specs

Antenna Type

WLAN: Monopole Antenna

Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n/ac/ax, Wi-Fi 5GHz 802.11a/n/ac/ax, and NFC(WPT).

Sample 1 Main source
Sample 2 | 2nd source — FPC, PCB
Sample 3 | 2nd source — DRAM

Antenna information

2400 MHz ~ 2483.5 MHz

Peak Gain (dBi) | 0.4

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.

<Sample List>

Main source Vendor Avary
. Model Number SBOSDV1BV0G
Main Board
2nd source EIUaN Pl
Model Number SBOSDV1B00G
Main source Vendor Avary
Antenna SUB Model Number SBOSDV2BV0OD
Board 2nd source Vendor ASKPCB
Model Number SB0OSDV2B00D
Main source HEHaN AKM
Model Number MESDV14201A
PB FPC
2nd source Vendor ICHIA
Model Number MESDV14211A
Main source LT AKM
Model Number MESDV14203A
USB FPC
2nd source Vendor ICHIA
Model Number MESDV14213A
Main source BT AKM
Model Number MESDV14205A
Hall Sensor FPC
2nd source Vendor ICHIA
Model Number MESDV14215A
Main source Vendor Micron
Model Number MT53E1G16D1ZW-046 WT:C
DRAM
2nd source Vendor JSC
Model Number JSL4BAG167ZAMF-05A

1.2 Modification of EUT

No modifications made to the EUT during the testing.
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1.3

Testing Location

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.
THO5-HY, CO07-HY, 03CH16-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

1.4 Applicable Standards
According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:
+ FCC Part 15 Subpart C §15.247
+ FCC KDB Publication No. 558074 D01 15.247 Meas Guidance v05r02
+ FCC KDB 414788 D01 Radiated Test Site v01r01.
+ ANSI C63.10-2013
Remark:
1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.
2. The TAF code is not including all the FCC KDB listed without accreditation.
3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:

landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test

procedures and only the worst case emissions were reported in this report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Frequency Band Channel (II:\I'I'(I:C;) Channel I:I:'ne:;)
1 2412 7 2442
2 2417 8 2447
2400-2483.5 MHz 3 2422 2 2452
4 2427 10 2457
5 2432 11 2462
6 2437
TEL: 886-3-327-0868 Page Number 17 of 24
FAX: 886-3-327-0855 Issue Date 1 Jun. 18, 2025

Report Template No.: BU5-FR15CWL AC MA Version 2.4

Report Version

: 01




swanranas. FCC RADIO TEST REPORT Report No. : FR541507C

2.2 Test Mode

This device support 26/52/106/242-tone RU.

The PSD of partial RU is reduced to be smaller than full RU according to TCB workshop interim

guidance Oct. 2018.

The 802.11ax mode is investigated among different tones, full resource units (RU), partial resource
units. The partial RU has no higher power than full RU’s, thus the full RU is chosen as main test

configuration.

The 242-tone RU is covered by 20MHz channel, 484-tone RU is covered by 40MHz channel.

The power for 802.11n mode is smaller than 802.11ac mode, so all other conducted and radiated test is

covered by 802.11ac mode.

The final test modes include the worst data rates for each modulation shown in the table below.

Modulation Data Rate
802.11b 1 Mbps
802.11g 6 Mbps
802.11n HT20 (Covered by VHT20) MCSO0
802.11n HT40 (Covered by VHT40) MCSO0
802.11ac VHT20 MCSO0
802.11ac VHT40 MCSO0
802.11ax HE20 MCSO0
802.11ax HE40 MCSO0
Test Cases
AC Conducted Mode 1: WLAN (2.4GHz) Link + Bluetooth Link + NFC Charging Pen 1 + USB
Emission Cable 1 (Charging from Adapter) for Sample 1
Remark:
1.  For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.
2. For Radiated Test Cases, the tests were performed with USB Cable 2.
3. The detailed Radiated test modes are shown in Appendix C.

TEL: 886-3-327-0868
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2.3 Connection Diagram of Test System

System BT
Simulator AP router Motebook GPS Station Earphone

Power EUT

Source Motebook

Earphone ‘ Monior ‘

This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item |[Equipment Brand Name [Model Name [FCC ID Data Cable Power Cord

1. |WLAN AP ASUS RT-AC52 MSQ-RTAC4A00 [N/A Unshielded, 1.8 m
AC I/P:

2. |Notebook DELL Latitude 3420 |FCC DoC N/A Unshielded, 1.2 m
DC O/P:
Shielded, 1.8 m

3. |Adapter MIBO MB-21244274(N/A N/A N/A

4. |Adapter Google G9BR1 N/A N/A N/A

2.5 EUT Operation Test Setup

The RF test items, utility “Tera Term Version 4.95” was installed in Notebook which was programmed
in order to make the EUT get into the engineering modes to provide channel selection, power level,

data rate and the application type and for continuous transmitting signals.

TEL: 886-3-327-0868 Page Number 19 of 24
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2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example:
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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3 Test Result
3.1 6dB and 99% Bandwidth Measurement

3.1.1Limit of 6dB and 99% Bandwidth
The minimum 6 dB bandwidth shall be at least 500 kHz.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures
1. The testing follows the ANSI C63.10 Section 6.9.3 (OBW) and 11.8.1 (6dB BW).

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

Set the maximum power setting and enable the EUT to transmit continuously.

4. Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 100 kHz.
Set the Video bandwidth (VBW) = 300 kHz. In order to make an accurate measurement. The 6
dB bandwidth must be greater than 500 kHz.

5.  For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

6. Measure and record the results in the test report.

3.1.4Test Setup

(a¥s [} O
Spectrum Analyzer EUT
3.1.5Test Result of 6dB and 99% Occupied Bandwidth
Please refer to Appendix A.
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3.2 Output Power Measurement
3.2.1Limit of Output Power

For systems using digital modulation in the 2400-2483.5 MHz, the limit for output power is 30 dBm. If
transmitting antenna with directional gain greater than 6 dBi is used, the peak output power from the
intentional radiator shall be reduced below the above stated value by the amount in dB that the

directional gain of the antenna exceeds 6 dBi. In case of point-to-point operation, the limit has to be

reduced by 1 dB for every 3 dB that the directional gain of the antenna exceeds 6 dBi.

3.2.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

1. For Peak Power, the testing follows ANSI C63.10 Section 11.9.1.3 PKPM1
2. For Average Power, the testing follows ANSI C63.10 Section 11.9.2.3.2 Method AVGPM-G

3. The RF output of EUT is connected to the power meter by RF cable and attenuator. The path

loss is compensated to the results for each measurement.
4.  Set the maximum power setting and enable the EUT to transmit continuously.
5. Measure the conducted output power and record the results in the test report.

3.2.4Test Setup

[ [

Power Meter Attenuator EUT
3.2.5Test Result of Peak Output Power
Please refer to Appendix A.
3.2.6 Test Result of Average Output Power (Reporting Only)
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

The peak power spectral density shall not be greater than 8 dBm in any 3 kHz band at any time

interval of continuous transmission.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.10.2 Method PKPSD.

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

3.  Setthe maximum power setting and enable the EUT to transmit continuously.

4. Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 3 kHz.
Video bandwidth VBW = 10 kHz In order to make an accurate measurement, set the span to 1.5
times DTS Channel Bandwidth. (6dB BW)

5. Detector = peak, Sweep time = auto couple, Trace mode = max hold, Allow trace to fully
stabilize. Use the peak marker function to determine the maximum power level.

6. Measure and record the results in the test report.

3.3.4Test Setup

(a¥e [} ]
Spectrum Analyzer EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
TEL: 886-3-327-0868 Page Number 113 of 24
FAX: 886-3-327-0855 Issue Date : Jun. 18, 2025

Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR541507C

3.4 Conducted Band Edges and Spurious Emission Measurement

3.4.1Limit of Conducted Band Edges and Spurious Emission Measurement

In any 100 kHz bandwidth outside of the authorized frequency band, the emissions which fall in the

non-restricted bands shall be attenuated at least 20 dB / 30dB relative to the maximum PSD level in

100 kHz by RF conducted measurement.

3.4.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.11.3 Emission level measurement.

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

3. Setthe maximum power setting and enable the EUT to transmit continuously.

4. Set RBW =100 kHz, VBW=300 kHz, Peak Detector. Unwanted Emissions measured in any 100
kHz bandwidth outside of the authorized frequency band shall be attenuated by at least 20 dB
relative to the maximum in-band peak PSD level in 100 kHz when maximum peak conducted
output power procedure is used. If the transmitter complies with the conducted power limits
based on the use of RMS averaging over a time interval, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB per 15.247(d).

5. Measure and record the results in the test report.

6. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

3.4.4Test Setup
oo ] )

Spectrum Analyzer EUT

3.4.5Test Result of Conducted Band Edges and Spurious Emission

Please refer to Appendix A.
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3.5 Radiated Band Edges and Spurious Emission Measurement

3.5.1Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious

must be at least 20 dB below the highest emission level within the authorized band. If the output

power of this device is measured by spectrum analyzer, the attenuation under this paragraph shall be

30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F (kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

3.5.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.12.1 Radiated emission measurements.

2. The EUT is arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

4. The EUT is set 3 meters away from the receiving antenna, which is mounted on the top of a
variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-“.

TEL: 886-3-327-0868 Page Number 115 of 24
FAX: 886-3-327-0855 Issue Date : Jun. 18, 2025

Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101



swanranas. FCC RADIO TEST REPORT Report No. : FR541507C

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic
emission level is with at least 6 dB margin against average limit line, the position is marked as

8. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured;
(2) Set RBW =100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold,;
(3) Set RBW =1 MHz, VBW= 3 MHz for f > 1 GHz for peak measurement.
For average measurement:
+  VBW =10 Hz, when duty cycle is no less than 98 percent.
«  VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.
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3.5.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver

For radiated test from 1GHz to 18GHz

RX Antenna

B 3m —
| EUT | i
———— | ] i
f :
1.5m :
'
o .,
Metal Full Soldered Ground Plane
=
Spectrum Analyzer / Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

3.5.5Test Results of Radiated Spurious Emissions (9kHz ~ 30MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result comes

out very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C.

3.5.7Duty Cycle

Please refer to Appendix D.

3.5.8 Test Result of Radiated Spurious Emission (30MHz ~ 10'" Harmonic)

Please refer to Appendix C.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBpV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.6.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8. Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =
9kHz) with Maximum Hold Mode.
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3.6.4Test Setup

| =xbesiaatnain dos Tt o mr e e T T e i S o T g T et Al B ST s o e |
I |
|
I Rear of EUT to be flushed !
I with rear of table top ]
| 1
| |
— |
| B EUT l
I - ol [ I l 80 cm to
| Receiver | gruund
| 500 RF Cable SHem | || ptane
|
: |
|
| |r’ 2 |
| 3 | L
| “3bp ;
|
| AC :
I AMH | |
I [LISH) : |
I L L |
|
I s | £
I o -~ Bonded to horizontal l o e
- round plane ~
e e o i e i i i o i s
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.7 Antenna Requirements
3.7.1Standard Applicable

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of § 15.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that

the proper antenna is employed so that the limits in this part are not exceeded.

3.7.2 Antenna Anti-Replacement Construction

Antenna permanently attached.
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Report No. : FR541507C

4 List of Measuring Equipment

Instrument Brand Name | Model No. | Serial No. |Characteristics Calg)ar:ietlon Test Date Due Date Remark
Rohde & - Apr. 22, 2025 ~ Radiation
Loop Antenna Schwarz HFH2-Z2 100488 9kHz~30MHz | Aug. 29, 2024 Jun. 06, 2025 Aug. 28, 2025 (03CH16-HY)
. . N9038A MY572901 5 Apr. 22, 2025 ~ Radiation
EMI Test Receiver Keysight (MXE) 1" 3Hz~26.5GHz | Nov. 22, 2024 Jun. 06, 2025 Nov. 21, 2025 (03CH16-HY)
. Rohde & Apr. 22, 2025 ~ Radiation
BT Base Station Schwarz CBT 101135 BT 3.0 Oct. 10, 2024 Jun. 06, 2025 Oct. 09, 2025 (03CH16-HY)
Spectrum . MY602410 5 Apr. 22, 2025 ~ Radiation
Analyzer Keysight N9010B 55 10Hz~44GHz | Jul. 19, 2024 Jun. 06, 2025 Jul. 18, 2025 (03CH16-HY)
CBL6111D & s
. 47020 & Apr. 22, 2025 ~ Radiation
Bilog Antenna TESEQ 008(:\12_§23D01 06 30MHz to 1GHz| Oct. 05, 2024 Jun. 06, 2025 Oct. 04, 2025 (03CH16-HY)
SCHWARZBE 9120D-152 - Apr. 22, 2025 ~ Radiation
Horn Antenna CK BBHA 9120 D 9 1G~18GHz | Mar. 27, 2025 Jun. 06, 2025 Mar. 26, 2026 (03CH16-HY)
o Apr. 22, 2025 ~ Radiation
Amplifier SONOMA 310N 371607 9kHz~1GHz | Jul. 02, 2024 Jun. 06, 2025 Jul. 01, 2025 (03CH16-HY)
. . MY532702 5 Apr. 22,2025 ~ Radiation
Preamplifier Keysight 83017A 64 1GHz~26.5GHz | Dec. 05, 2024 Jun. 06, 2025 Dec. 04, 2025 (03CH16-HY)
. Apr. 22, 2025 ~ Radiation
Preamplifier EMEC EM1G18G 060812 1GHz~18GHz | Dec. 24, 2024 Jun. 06, 2025 Dec. 23, 2025 (03CH16-HY)
i Apr. 22, 2025 ~ Radiation
Preamplifier EMEC EM18G40G | 060801 [ 18GHz~40GHz | May 27, 2024 May 26, 2025 May 26, 2025 (03CH16-HY)
i 5 May 27, 2025 ~ Radiation
Preamplifier EMEC EM18G40G | 060871 [ 18GHz~40GHz | Aug. 23, 2024 Jun. 06, 2025 Aug. 22, 2025 (03CH16-HY)
WLK4-1000-1 -~
) L 1.53GHz Low Apr. 22, 2025 ~ Radiation
Filter Wainwright 530-80800-408 SN17 Pass Filter Jan. 14, 2025 Jun. 06, 2025 Jan. 13, 2026 (03CH16-HY)
WHKX12-270 . s
. N 3GHz High Pass Apr. 22, 2025 ~ Radiation
Filter Wainwright 0—30_(6)5(())—81_?000 SN3 Filter Jun. 28, 2024 Jun. 06, 2025 Jun. 27, 2025 (03CH16-HY
WHKX8-5872. . s
. A 6.75GHz High Apr. 22, 2025 ~ Radiation
Filter Wainwright 5-67_2(())-31-?000 SN27 Pass Filter Dec. 26, 2024 Jun. 06, 2025 Dec. 25, 2025 (03CH16-HY
HUBER + SUCOFLEX - Apr. 22, 2025 ~ Radiation
RF Cable SUHNER  |102 50513472 505134/2 |30MHz ~ 40GHz| Dec. 19, 2024 Jun. 06, 2025 Dec. 18, 2025 (03CH16-HY)
EC-A5-300
SUCOFLEX -~
HUBER + -5757,805 5 Apr. 22, 2025 ~ Radiation
RF Cable SUHNER 102/SUCOFL 935/4,8024 30MHz~18GHz | Aug. 07, 2024 Jun. 06, 2025 Aug. 06, 2025 (03CH16-HY)
EX 104 34/4
HUBER + SUCOFLEX |804011/2,8 Apr. 22, 2025 ~ Radiation
RF Cable SUHNER 102 0do12/p | 18:40GHz | Dec. 31,2024 |5 06 2025 | PeC 302025 | (53ch16-HY)
. RK-00239 Apr. 22, 2025 ~ Radiation
Software Audix E3 230621 V9 3 N/A N/A Jun. 06, 2025 N/A (03CH16-HY)
. Control Turn Apr. 22, 2025 ~ Radiation
Controller ChainTek 3000-1 N/A table & Ant Mast N/A Jun. 06, 2025 N/A (03CH16-HY)
) Apr. 22, 2025 ~ Radiation
Antenna Mast ChainTek MBS-520-1 N/A 1m~4m N/A Jun. 06, 2025 N/A (03CH16-HY)
. - Apr. 22, 2025 ~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A Jun. 06, 2025 N/A (03CH16-HY)
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Instrument | Brand Name | Model No. Serial No. (Characteristics Cal::l’a::ion Test Date Due Date Remark
Hygrometer | TECPEL | DTM-303A | TP201996 N/A Nov. 01, 2024 Aﬁ].zgé’zggg; Oct. 30, 2025 E:T"';‘gg‘fﬁ‘;
Power Meter |  Anritsu ML2495A | 1036004 N/A Jul. 04, 2024 Ajf:fgé,zggg; Jul. 03, 2025 (C:T"'_r"gg‘_ﬁi(;
Power Sensor | Anritsu mA24118 | 1027263 | POOMPZTAOCH i 0g, 2024 [AP% 20 2030 il 03, 2025 g";ggﬁ?‘;
Aig;:ér gg:\?vzé FSV3044 101467 | 10HZ~44GHZ | Jan. 14, 2025 ﬁirﬁggé,zg(z)g; Jan. 13, 2026 E:T"'_ng‘_ﬁi‘;
Swieh contoll g instument | ETF-1405-0 EC(;%(;E’;)W N/A Feb. 10,2025 | """ 20,2025 " Feb. 09, 2026 g";ggﬁ?‘;
sotvare | Sooron veion 2467  NA (€0 | wa I wa | G
Ag;‘:(‘:"fr ACPOWER | AFC-11003G | F317040033 N/A N/A May 13, 2025 N/A %’gg;cg:’;;
Software ggm‘;é EMC32V10.30|  N/A N/A N/A May 13, 2025 N/A %’ggfﬂ‘;’;
Pulse Limiter SCHV&RZBE VTSDI\?SM'F ,383;‘7'; 9kHz-200MHz | Oct. 23, 2024 | May 13, 2025 | Oct. 22, 2025 fggg;"::’g
RF Cable gﬁﬁiir\f RG214/U | 1358175 | 9kHz~30MHz | Mar. 03, 2025 | May 13, 2025 | Mar. 02, 2026 %’ggfﬂ‘;’;
\/T"Kl‘;t';ﬁ’k TESEQ NNB 51 45051 N/A Mar. 24, 2025 | May 13, 2025 | Mar. 23, 2026 %’gg;cﬂi’g
\';0,\;1;\';23( TESEQ NNB 52 36122 N/A Mar. 26, 2025 | May 13, 2025 | Mar. 25, 2026 ?ggggcmr;
Eg"c';sz: zg;‘a;ri‘ ESR3 102317 | 9kHz~3.6GHz | Sep. 23, 2024 | May 13, 2025 | Sep. 22, 2025 (ngg;c:?(r;
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 3.7dB
of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 6.5 dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

49 dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.1dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 5.3 dB
of 95% (U = 2Uc(y))1 )
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Appendix A. Test Result of Conducted Test Items

Report Number : FR541507C

Test Engineer:

Joseph Hu, Derek Hsu, and Shiming Liu

Temperature:

21~25

°C

Test Date:

2025/04/24~2025/06/06

Relative Humidity:

51~54

%
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TEST RESULTS DATA

6dB and 99% Occupied Bandwidth

Report Number : FR541507C

2.4GHz Band Single Antenna

Data Freq. 99% Occupied BW 6dB BW edg ij _
Mod. NTX{ CH. (MHz) (MHz) Limit Pass/Falil
Rate (MHz)
(MHz)
Antl Ant2 Antl Ant2
11b |1Mbps| 1 1 2412 13.37 - 10.07 - 0.50 Pass
11b [1Mbps| 1 6 2437 13.39 - 10.07 - 0.50 Pass
11b (1Mbps| 1 11 2462 13.39 - 10.06 - 0.50 Pass
11g [6Mbps| 1 1 2412 17.16 16.35 - 0.50 Pass
11g [6Mbps| 1 6 2437 17.17 - 16.34 - 0.50 Pass
11g [6Mbps| 1 11 2462 17.17 - 16.34 - 0.50 Pass
VHT20| MCSO| 1 1 2412 17.96 - 17.30 - 0.50 Pass
VHT20[ MCSO0| 1 6 2437 17.94 - 17.30 - 0.50 Pass
VHT20| MCSO| 1 11 2462 17.93 - 17.49 - 0.50 Pass
VHT40[ MCSO| 1 3 2422 36.43 - 35.44 - 0.50 Pass
VHT40| MCSO0| 1 6 2437 36.41 - 35.35 - 0.50 Pass
VHT40[ MCSO| 1 9 2452 36.46 - 35.63 - 0.50 Pass

Al-20f9




TEST RESULTS DATA

Peak Output Power

Report Number : FR541507C

2.4GHz Band Single Antenna

Peak Conducted EIRP EIRP

Data P Conducted qugr DQ ST qugr Pass

Mod. Rate NT{ CH. (MH2) Power Limit (dBi) (dBm) Limit IEail
(dBm) (dBm) (dBm)
Antl Ant2 SUM Antl Ant2 Antl Ant2 Antl Ant2 Antl Ant2

11b |1Mbps| 1 1 2412 | 15.10 - 30.00 - 0.40 - 15.50 - 36.00 - Pass
11b |1Mbps| 1 6 2437 | 14.92 - 30.00 - 0.40 - 15.32 - 36.00 - Pass
11b |1Mbps| 1 11 2462 | 14.88 - 30.00 - 0.40 - 15.28 - 36.00 - Pass
11g |6Mbps| 1 1 2412 | 22.58 - 30.00 - 0.40 - 22.98 - 36.00 - Pass
11g |6Mbps| 1 6 2437 | 22.11 - 30.00 - 0.40 - 22.51 - 36.00 - Pass
11g |6Mbps| 1 11 2462 | 22.09 - 30.00 - 0.40 - 22.49 - 36.00 - Pass
HT20 | MCSO| 1 1 2412 | 22.09 - 30.00 - 0.40 - 22.49 - 36.00 - Pass
HT20 [ MCSO| 1 6 2437 | 21.86 - 30.00 - 0.40 - 22.26 - 36.00 - Pass
HT20 | MCSO| 1 11 2462 | 21.67 - 30.00 - 0.40 - 22.07 - 36.00 - Pass
HT40 [ MCSO| 1 3 2422 | 22.00 - 30.00 - 0.40 - 22.40 - 36.00 - Pass
HT40 | MCSO| 1 6 2437 | 21.59 - 30.00 - 0.40 - 21.99 - 36.00 - Pass
HT40 [ MCSO| 1 9 2452 | 21.80 - 30.00 - 0.40 - 22.20 - 36.00 - Pass
VHT20| MCSO| 1 1 2412 | 22.19 - 30.00 - 0.40 - 22.59 - 36.00 - Pass
VHT20| MCSO| 1 6 2437 | 21.96 - 30.00 - 0.40 - 22.36 - 36.00 - Pass
VHT20| MCSO| 1 11 2462 | 21.77 - 30.00 - 0.40 - 22.17 - 36.00 - Pass
VHT40| MCSO| 1 3 2422 | 22.10 - 30.00 - 0.40 - 22.50 - 36.00 - Pass
VHT40| MCSO| 1 6 2437 | 21.69 - 30.00 - 0.40 - 22.09 - 36.00 - Pass
VHT40| MCSO| 1 9 2452 | 21.90 - 30.00 - 0.40 - 22.30 - 36.00 - Pass
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Report Number : FR541507C

TEST RESULTS DATA
Average Output Power
(Reportina Onlv)

2.4GHz Band Single Antenna

Average Conducted EIRP
EIRP
Data Freq. Conducted Power P(_)w_er DG_ Power qugr Pass
Mod. Rate NTY CH. (MHZ) with duty factor Limit (dBi) (dBm) Limit IEail
(dBm) (dBm) (dBm)
Antl | Ant2 | SUM | Antl | Ant2 | Antl | Ant2 | Antl | Ant2 | Antl | Ant2

11b [1Mbps| 1 1 2412 | 12.47 - 30.00 - 0.40 - 12.87 - 36.00 - Pass

11b |1Mbps| 1 6 2437 | 12.45 - 30.00 - 0.40 - 12.85 - 36.00 - Pass

11b |1Mbps| 1 11 2462 | 12.20 - 30.00 - 0.40 - 12.60 - 36.00 - Pass

11g |6Mbps| 1 1 2412 | 12.48 - 30.00 - 0.40 - 12.88 - 36.00 - Pass

11g |6Mbps| 1 6 2437 | 12.47 - 30.00 - 0.40 - 12.87 - 36.00 - Pass

11g |6Mbps| 1 11 2462 | 12.45 - 30.00 - 0.40 - 12.85 - 36.00 - Pass

HT20 | MCSO| 1 1 2412 | 12.01 - 30.00 - 0.40 - 12.41 - 36.00 - Pass
HT20 | MCSO| 1 6 2437 | 12.20 - 30.00 - 0.40 - 12.60 - 36.00 - Pass
HT20 | MCSO| 1 11 2462 | 12.01 - 30.00 - 0.40 - 12.41 - 36.00 - Pass
HT40 | MCSO| 1 3 2422 | 12.30 - 30.00 - 0.40 - 12.70 - 36.00 - Pass
HT40 | MCSO| 1 6 2437 | 12.16 - 30.00 - 0.40 - 12.56 - 36.00 - Pass
HT40 | MCSO| 1 9 2452 | 12.03 - 30.00 - 0.40 - 12.43 - 36.00 - Pass
VHT20| MCSO| 1 1 2412 | 12.11 - 30.00 - 0.40 - 12.51 - 36.00 - Pass
VHT20| MCSO| 1 6 2437 | 12.30 - 30.00 - 0.40 - 12.70 - 36.00 - Pass
VHT20| MCSO| 1 11 2462 | 12.11 - 30.00 - 0.40 - 12.51 - 36.00 - Pass
VHT40| MCSO| 1 3 2422 | 12.40 - 30.00 - 0.40 - 12.80 - 36.00 - Pass
VHT40l MCSO| 1 6 2437 | 12.26 - 30.00 - 0.40 - 12.66 - 36.00 - Pass
VHT40| MCSO| 1 9 2452 | 12.13 - 30.00 - 0.40 - 12.53 - 36.00 - Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

Peak Power Spectral Density

Report Number : FR541507C

2.4GHz Band Single Antenna

Peak PSD DG Peﬁ:‘m?tSD
Mod. | D2 \rl oy, | Frea. ElemiEaE =) (@Bm/3kH2) | pass/Fail
Rate (MHz)
Antl Ant2 Wgrgi 1 At Ant2 Antl Ant2
11b |1Mbps| 1| 1 | 2412| -6.70 - 0.40 - 8.00 - Pass
11b |1Mbps| 1| 6 | 2437 | -5.88 - 0.40 ; 8.00 - Pass
11b |1Mbps| 1| 11 | 2462 | -6.07 - 0.40 - 8.00 - Pass
11g [6Mbps| 1 1 2412 -13.89 - 0.40 - 8.00 - Pass
11g |6Mbps| 1| 6 | 2437 | -12.97 - 0.40 - 8.00 - Pass
11g [6Mbps| 1 11 2462 -13.43 - 0.40 - 8.00 - Pass
HT20 [MCSO| 1| 1 | 2412 | -12.98 - 0.40 - 8.00 - Pass
HT20 [MCSO| 1| 6 | 2437 | -12.84 ; 0.40 ; 8.00 - Pass
HT20 [MCSO| 1| 11 | 2462 | -12.39 - 0.40 - 8.00 - Pass
HT40 [MCSO| 1| 3 | 2422 | -16.67 ; 0.40 ; 8.00 - Pass
HT40 [MCSO| 1| 6 | 2437 | -16.17 - 0.40 - 8.00 - Pass
HT40 [MCSO| 1| 9 | 2452 | -15.85 ; 0.40 ; 8.00 - Pass
VHT20[MCSO| 1| 1 | 2412 | -12.48 - 0.40 - 8.00 - Pass
VHT20[MCSO| 1| 6 | 2437 | -11.72 ; 0.40 ; 8.00 - Pass
VHT20[MCSO| 1| 11 | 2462 | -11.76 0.40 - 8.00 - Pass
VHT40[MCSO| 1| 3 | 2422 | -15.70 ; 0.40 ; 8.00 - Pass
VHT40[MCSO| 1| 6 | 2437 | -15.74 - 0.40 - 8.00 - Pass
VHT40|MCSO| 1| 9 | 2452 | -15.47 : 0.40 ; 8.00 - Pass

Measured power density (dBm) has offset with cable loss.
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Report Number : FR541507C

TEST RESULTS DATA
6dB and 99% Occupied Bandwidth

2.4GHz Band Single Antenna

Data Freq. RU' 99% Occupied BW 6dB BW Gd‘_3 B.W '
Mod. NT{ CH. Config (MHz) (MHz) Limit Pass/Fail

Rate (MHz)

(MHz)
Antl Ant2 Antl Ant2

HE20 [ MCSO| 1 1 2412 | Full 18.85 - 18.51 - 0.50 Pass
HE20 [ MCSO| 1 6 2437 | Full 18.85 - 18.37 - 0.50 Pass
HE20 [ MCSO| 1 11 2462 | Full 18.86 - 18.49 - 0.50 Pass
HE40 [ MCSO| 1 3 2422 | Full 37.70 - 37.21 - 0.50 Pass
HE40 | MCSO| 1 6 2437 | Full 37.76 - 36.62 - 0.50 Pass
HE40 [ MCSO| 1 9 2452 | Full 37.70 - 36.80 - 0.50 Pass
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Report Number : FR541507C

TEST RESULTS DATA
Peak Output Power

2.4GHz Band Single Antenna

Peak Conducted EIRP EIRP

Data Freq. RU. e qugr DG. Power qugr Pass

Mod. | ooie [NTY CH. (MH2) Config Power Limit (dBi) (dBm) LI [Falil
(dBm) (dBm) (dBm)
Antl Ant2 SUM Antl Ant2 Antl Ant2 Antl Ant2 Antl Ant2

HE20 [ MCSO| 1 1 2412 | Full 22.29 - 30.00 - 0.40 - 22.69 - 36.00 - Pass
HE20 [ MCSO| 1 1 2412 | 26/0 | 14.36 - 30.00 - 0.40 - 14.76 - 36.00 - Pass
HE20 [ MCSO| 1 1 2412 | 52/37 | 16.67 - 30.00 - 0.40 - 17.07 - 36.00 - Pass
HE20 [ MCSO| 1 1 2412 (106/53| 19.16 - 30.00 - 0.40 - 19.56 - 36.00 - Pass
HE20 [ MCSO| 1 6 2437 | Full 22.06 - 30.00 - 0.40 - 22.46 - 36.00 - Pass
HE20 [ MCSO| 1 6 2437 | 26/4 | 16.26 - 30.00 - 0.40 - 16.66 - 36.00 - Pass
HE20 [ MCSO| 1 6 2437 | 52/38 | 17.63 - 30.00 - 0.40 - 18.03 - 36.00 - Pass
HE20 [ MCSO| 1 6 2437 [106/53| 19.69 - 30.00 - 0.40 - 20.09 - 36.00 - Pass
HE20 [ MCSO| 1 11 2462 | Full 21.87 - 30.00 - 0.40 - 22.27 - 36.00 - Pass
HE20 [ MCSO| 1 11 2462 | 26/8 | 14.52 - 30.00 - 0.40 - 14.92 - 36.00 - Pass
HE20 [ MCSO| 1 11 2462 | 52/40| 17.29 - 30.00 - 0.40 - 17.69 - 36.00 - Pass
HE20 [ MCSO| 1 11 2462 [106/54| 19.80 - 30.00 - 0.40 - 20.20 - 36.00 - Pass
HE40 [ MCSO| 1 3 2422 | Full 22.15 - 30.00 - 0.40 - 22.55 - 36.00 - Pass
HE40 [ MCSO| 1 3 2422 (242/61| 20.34 - 30.00 - 0.40 - 20.74 - 36.00 - Pass
HE40 [ MCSO| 1 6 2437 | Full 22.29 - 30.00 - 0.40 - 22.69 - 36.00 - Pass
HE40 [ MCSO| 1 6 2437 |242/61| 20.53 - 30.00 - 0.40 - 20.93 - 36.00 - Pass
HE40 [ MCSO| 1 9 2452 | Full 22.00 - 30.00 - 0.40 - 22.40 - 36.00 - Pass
HE40 [ MCSO| 1 9 2452 (242/62| 20.06 - 30.00 - 0.40 - 20.46 - 36.00 - Pass
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Report Number : FR541507C

TEST RESULTS DATA
Average Output Power
(Reportina Onlv)

2.4GHz Band Single Antenna

Average Conducted EIRP EIRP

Data Freq. RU' anducted Power qugr DQ Power qugr Pass

Mod. e NT{ CH. (MHz) Config with duty factor Limit (dBi) (dBm) Limit IEail
(dBm) (dBm) (dBm)
Antl | Ant2 | SUM | Antl | Ant2 | Antl [ Ant2 | Antl | Ant2 | Antl [ Ant2

HE20 | MCSO| 1 1 2412 | Full | 12.22 - 30.00 - 0.40 - 12.62 - 36.00 - Pass
HE20 | MCSO| 1 1 2412 | 26/0 | 4.27 - 30.00 - 0.40 - 4.67 - 36.00 - Pass
HE20 | MCSO| 1 1 2412 | 52/37| 6.02 - 30.00 - 0.40 - 6.42 - 36.00 - Pass
HE20 | MCSO| 1 1 2412 |106/53| 8.66 - 30.00 - 0.40 - 9.06 - 36.00 - Pass
HE20 | MCSO| 1 6 2437 | Full | 12.41 - 30.00 - 0.40 - 12.81 - 36.00 - Pass
HE20 | MCSO| 1 6 2437 | 26/4 | 6.19 - 30.00 - 0.40 - 6.59 - 36.00 - Pass
HE20 | MCSO| 1 6 2437 | 52/38 | 7.29 - 30.00 - 0.40 - 7.69 - 36.00 - Pass
HE20 | MCSO| 1 6 2437 |106/53| 9.37 - 30.00 - 0.40 - 9.77 - 36.00 - Pass
HE20 |MCSO| 1| 11 | 2462 | Full |12.22 - 30.00 - 0.40 - 12.62 - 36.00 - Pass
HE20 |[MCSO| 1| 11 | 2462 | 26/8 | 4.69 - 30.00 - 0.40 - 5.09 - 36.00 - Pass
HE20 |MCSO| 1| 11 | 2462 | 52/40( 6.94 - 30.00 - 0.40 - 7.34 - 36.00 - Pass
HE20 |[MCSO| 1| 11 | 2462 |106/54| 9.48 - 30.00 - 0.40 - 9.88 - 36.00 - Pass
HE40 | MCSO| 1 3 2422 | Full | 12.47 - 30.00 - 0.40 - 12.87 - 36.00 - Pass
HE40 | MCSO| 1 3 2422 |242/61| 9.99 - 30.00 - 0.40 - 10.39 - 36.00 - Pass
HE40 | MCSO| 1 6 2437 | Full | 12.38 - 30.00 - 0.40 - 12.78 - 36.00 - Pass
HE40 | MCSO| 1 6 2437 |242/61| 9.89 - 30.00 - 0.40 - 10.29 - 36.00 - Pass
HE40 | MCSO| 1 9 2452 | Full | 12.25 - 30.00 - 0.40 - 12.65 - 36.00 - Pass
HE40 | MCSO| 1 9 2452 |242/62| 9.62 - 30.00 - 0.40 - 10.02 - 36.00 - Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

Peak Power Spectral Density

Report Number : FR541507C

2.4GHz Band Single Antenna

0 Peak PSD DG e IPED)
Mod. | P28 |nrd cH. | Fr9 | contig (dBm/3kHz) (dBD) (dBm/3kHz) Pass/Fail
Rate (MHz)
Antl Ant2 Wgrgi | anta Ant2 Antl Ant2
HE20 |[MCSO| 1| 1 | 2412 | Ful | -1331 : 0.40 : 8.00 : Pass
HE20 [MCS0| 1| 1 | 2412 | 26/0 | -13.83 ; 0.40 ; 8.00 } Pass
HE20 |[MCSO| 1| 1 | 2412 | 52/37| -13.48 : 0.40 : 8.00 : Pass
HE20 [MCS0| 1| 1 | 2412 |106/53] -13.77 ; 0.40 ; 8.00 } Pass
HE20 [MCSO| 1| 6 | 2437 | Full | -12.82 ; 0.40 ; 8.00 ; Pass
HE20 |[MCSO| 1| 6 | 2437 | 26/4 | -13.20 ; 0.40 ; 8.00 ; Pass
HE20 [MCSO| 1| 6 | 2437 | 52/38| -13.31 ; 0.40 ; 8.00 ; Pass
HE20 |[MCSO| 1| 6 | 2437 |106/53] -12.84 ; 0.40 ; 8.00 ; Pass
HE20 [MCSO| 1| 11 | 2462 | Full | -12.81 ; 0.40 ; 8.00 ; Pass
HE20 [MCSO| 1| 11 | 2462 | 26/8 | -13.11 ; 0.40 : 8.00 : Pass
HE20 | MCSO| 1| 11 | 2462 | 52/40| -13.29 ; 0.40 ; 8.00 ; Pass
HE20 [MCSO| 1| 11 | 2462 |106/54] -13.16 ; 0.40 ; 8.00 ; Pass
HE40 |[MCSO| 1| 3 | 2422 | Ful | -16.72 ; 0.40 ; 8.00 ; Pass
HE40 [MCSO| 1| 3 | 2422 |242/61] -16.80 ; 0.40 ; 8.00 ; Pass
HE40 |[MCSO| 1| 6 | 2437 | Ful | -14.63 ; 0.40 ; 8.00 ; Pass
HE40 [MCSO| 1| 6 | 2437 |242/61| -14.87 ; 0.40 ; 8.00 ; Pass
HE40 |[MCSO| 1| 9 | 2452 | Full | -17.40 ; 0.40 ; 8.00 ; Pass
HE40 [MCSO| 1| 9 | 2452 |242/62| -17.41 5 0.40 ; 8.00 ; Pass

Measured power density (dBm) has offset with cable loss.

Al-90f9




swasranas. FCC RADIO TEST REPORT Report No. : FR541507C

6dB and 99% Occupied Bandwidth

<802.11b>

6dB Bandwidth 99% Occupied Bandwidth

RefLevel 3000 ¢ Offset 23.67dB = RBW 100Kz RefLovel 3000 ¢ Offset 23.67 dB = RBW 500Kz
- At 2008 SWT 101 ms ® VBW 300 kitz_ Mode Sweep - At 008 SWT _107ms ® VEW 2 Mz Mode Sweep
1 frequency Sweep 1 Occupled Bandwidth

v i 7 - - V \.w\“'“ ;

40 dih Y
F 2412 6Hz 10001 pts .0 MHz/ Span 50.0 MHz
2 Marker Table
[ 1 24129799 GHz 356 dBm Occ b 13366708921 MHz
il 1 240535794 Gz 843 déim O B Centroid 2412041291 Gite
[CF 2412642 70001 pis 2.0MHz/ Span 20.0 MiHa il 1 241872465 GHz 9.3 dbm Oce B Freq Offset 41291450323 kite
[T [T T
©4:47:50 PM  05/08/2025 04:47:25 PM 05/08/2025

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11g>

6dB Bandwidth 99% Occupied Bandwidth

Ref Level 30.00 8 Offset 2357 dB = RBW 100 kiz Ref Level 30.00 8 Offset 2357 dB » RBW 500 kiz
- Att 205 SWT 101 ms @ VBW 300Ktz Mode Sweep - At 20 SWT 101ms @ VBW 2z Mode Sweep
1 Frequency Sweep

1 Occupied Bandwidth View
M 10 d6im|
2408 52530 G|

0 db
H11.703 B ¥ T
. p m’ﬁwm“w.y.du L BTN T0 07 T ‘-whl“d"l"‘\f' MWW‘»MM,-M,»Jw‘\-‘WW- 3 / \

- M’vj lh \lu \I
oy % M %
P K

40 dBm
F 2412 GHz 10001 pts .0 MHz/ Span 50.0 MKz
2 Marker Table
[ 1 24086253 GHz 110dBm O Bw 171575171 MHz
n 1 240344857 GHz 207 dBm Occ Bw Centroid 2412027 128 6Hz
|CF 2.412 GHz 10001 pts .0 MHz/ ‘Span 20.0 MKz 17 1 242060609 GHz 1.39 dBen Occ Bw Freq Offset 17307903 27 ki
; Em o 0 oo NN 5 T
05:11:17 p 05/08/2025 05:10:57 p 05/08/2025

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 886-3-327-0868 Page Number :A2- 1 of 25
FAX : 886-3-327-0855



swanroncas. FCC RADIO TEST REPORT

Report No. : FR541507C

<802.11ac20>

6dB Bandwidth

99% Occupied Bandwidth

RefLevel 300008 Offset 23,67 a8 = RBW 100 KHz
- mt 2008 SWT_ 101 ms = VBW 300 kHz _Mode Sweep

H11.739 dBm
7

LA Y, B v .fﬂy.vmwdmfkw-_,\ e ‘wbm(\'wdwwﬁmwjmv I

o

T 6651 pis 10w
[

62:46:46 P 08/08/2028

Span 20.0 MHz

RefLevel 300008 Offset 23,67 A = RBW 500 kH
- mt 2008 SWT_ 101 ms ® VBW 2 WHz _ Mode Sweep
1 Qccupied Bandwidth

F 2412 Gz 0601 pis 5.0 Wb/ Span 0.0 MHz
2 Marker Table
[ 1 24155046 GHz 7.53 dBm [T 17.960103 989 MHz
il 1 240305925 GHz 1.50 dm Occ B Controid 2412039302 GHz
il 1 242101935 GH2 1.97 dim Occ B Freg Offset 39301 582 251 ki
[

62:42:80 2 08/08/2028

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11ac40>

6dB Bandwidth

99% Occupied Bandwidth

RefLevel 300008 Offset 216008 = RBW 100 KHE
- mt 20dBSWT 100 ms & VBW 300kH:_ Made Sweep

35,436 00 Mz

e LT ' Lot I 1
o Y N L X N O 9 PSP IO A 1 0 A VU W 3 MLV
¥ i "

RefLevel 3000 08 Offser 20,7408 = RBW 1 MHz
- mt 20dE  SWT 161 ms & VBW 3 MHz _ Mode Sweep
1 Qccupied Bandwidth

. g f—
".M’ . .

\ /
10 o
] \
’r{f n*‘ 40 dbm +
X 01 pis 6.0 AT Span 1000 Mz
2 Marker Table

i 1 2426185 GHz 5.28 dBm Occu 36,431 988454 MHz
| | | n 1 24038679 GHr 071 din Oce Bu Comtraid 2,422 087 B9 Gz
F 2433 Gz 6081 pis (L) Span 40,0 Wiz hr] 1 24402999 GHy 033 dim Occ Bus Freq Ofset 63,686 791857 ke

62:29:88 B 08/18/2028

65:18:16 2 08/20/2028

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number A2 - 2 of 25



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507C

<802.11ax20>

6dB Bandwidth

99% Occupied Bandwidth

RefLevel 3000 ¢ Offset 23.67dB = RBW 100Kz
- At 2008 SWT 101 ms ® VBW 300 kitz_ Mode Sweep
1 frequency Sweep

RefLevel 30.0008m  Offset 23.67dB = RBW 500 kiz
- At 208 SWT 101 ms ® VEW 3 Mz Mode Sweep

1 Occupied Bandwidth

P 6 dBm
201948430 6Hy|
0 — Ty
0 s "'NM""“\
0B /
5 H1 1,836 by
g f n
qumm»‘(m“ﬁ\ \
10.d8m:
i VL TRNIT] f \ |
Y, Mm
ww"yl
FLATZ G 70001 pis 0 MHz/ Span50.0 Mz
2 Marker Table
] 1 24194343 GHz 9.166Bm Occbw 18.853956 781 MHz
n 1 240258411 Gz 152d8m Oce b Centroid 2412021081 Gtz
[ zan2 G 10001 pis 25 e/ n 1 2401 4807 G 264 d8m Oce B Freq ifset

05:25:38 BM 05/08/2025

Span 25.0 Wiz
T

05:25:16 BM 05/08/2025

21090602 368 kir
Hunm 5 =]

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11ax40>

6dB Bandwidth

99% Occupied Bandwidth

Ref Level 30.00 8 Offset 350dB = RBW 100 kiz
- Att 205 SWT 101 ms @ VBW 300Ktz Mode Sweep
1 Frequency Sweep

1581 dBm

NI e

RefLevel 3000 8m  Offset 2350B = RBW 1 MHz
- At 0B SWT 10.1ms = VEW 3 Mz Mode Sweep
1 Occupied Bandwidth

| |
‘( \ 40 déim
40 dBi
F 2422 GHz 10001 pis 10.0MHz/ Span 100.0 MHz
2 Marker Table
i i 2406842 GHz 10.06 dBm Occ b 37698440237 MHz
TI 1 2403 2034 GHe 290 dbm e b Centroid 2422052646 Gie
|CF 2422 Gz 70001 pis .0 MiHa/ Span 40.0 MiHz ] i 24409019 GHe 1.72 dbm e B Freq Offset 52,645 844 116 ke
Measi i o S Measur Hum

03:06:30 BM 05/09/2025

03:06:10 BM 05/09/2025

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 A2 - 3 of 25




swasranas. FCC RADIO TEST REPORT Report No. : FR541507C

IPower Spectral Density(dBm/3kHz)
<802.11b>

Worst Case Power Density (dBm/3kHz)

Ref Level 30.00dBm Offset 235248 ® RBW 3 kHz

& Att 2048 SWT  168ms ® VBW 10kHz Mode Sweep
M) -5.88 dBm
24363365 GHz|
20 dBr
10 dBm
0dBn

=
3

PRI T ST |
| T e N L T T
Hﬂl Eﬂ%#ﬂ/ 0 lw ¥ W Uwv . "'*U,I JIUMM

(CF 2.437 GHz 1001 pts 1.51 MHz/ Span 15.099 MHz
2 Marker Table

M1 1 24363365 GHz -5.88 dBm

02:00:31 PM  05/09/2025

<802.11g>

Worst Case Power Density (dBm/3kHz)

Reflevel 30.00dBm Offset 2458 dB = RBW 3kHz

- Att 20d8  SWT 273 ms ® VBW 10kHz Mode Sweep

M) -12.97 dBm

24404765 GHz
20 dBr
10
04
10d Y
ot ATy P A ATAR A A b 1A
0 AWAAAAAAANAANIN U | VO, Vpsahaafed s
4 SRS L T
1
| ‘ i
30 dBm f]l Rl
M I{\
il Yl
40 dBen W w
L »
N, 4
50 dBm— oy
> A
80 Qi
CF2.437 Ghz 7001 pte 2.35 M/ Span 24.507 MHz
2 Marker Table
[ 1 24404765 GHz -12.57 dBm
L nnmnn

12:20:25 AM  05/21/2025

TEL : 886-3-327-0868 Page Number 1 A2 - 4 of 25
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507C

<802.11gN20>

<802.11gN40>

Worst Case Power Density (dBm/3kHz)

Reflevel 30.00dBm Offset 2462 dB = RBW 3khHz

- At 20dB SWT 292 ms ® VBW 10kHz Mode Sweep
M) -12.39 dBm
24501130 GHz|
20 dBrm
10 dBar
0 dB
10 dBmr ,
AU A 1 P Aahman L hpa AAMMMA A # A b A AA
Soas I WM WA A YIYAR AAWYY A N
| | 1
30 dBmr ;Lf 1
i
40 dBere A -
)
"\fw J'-n\
A
-50 dBnr 5 L ;
¥ M
i Wy
CF2.462 GHz 1001 pts 2.62 MHz/ Span 26.238 MHz
2 Marker Table
M1 1 2.460113 GHz -12.39 dBm
Messuring...  IENNNEEEN 5 S

12:35:14 AM 05/21/2025

Worst Case Power Density (dBm/3kHz)

Ref Level 30.00dBm Offset 235548 & RBW 3 kHz
& Att 2048 SWT  594ms & VBW 10kHz Mode Sweep

1 Frequency Sweep
M)

20 dBr

10 dBm

0 dBa-

. 90| PSP VRPN PVRVINUTTL 100 LYYV P VPRV IBRYYIN VLI 1 1T YOYYOOOVPHR ATYOPOPRL M 11 (1P
0 déin i seie e e .
w L MR i G ‘ml"ﬂ LS A A R ) TR T

| |
30 dBew i t

40 dBm & 1

dbm ~ <

1

b
T T

0Bt
Vi e U

CF 2.452 GHz 1001 pts 5.34 MHz/ Span 53.448 MHz

2 Marker Table

M1 1 2465776 GHz -15.85 dBm

wessino.. NNDNNNNED 2 77

02:36:24 PM 05/15/2025

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: A2 - 5 of 25



e% FCC RADIO TEST REPORT Report No. : FR541507C

SPORTON LAB.

<802.11ac20>

Worst Case Power Density (dBm/3kHz)

Reflevel 30.00dBm Offset 23.52dB = RBW 3 kHz
20d8  SWT 289 ms & VBW 10kHz Mede Sweep

- Att

M) -11.72 dBm
2.4395405 GHz
20 dBr

10 dBar

AR RA

A AR . AR AN A A | n
A Wi, MAYIA \f\u‘ NVUYANAS T

| [
30 dBem il l‘\

40 dBor a W

50 dBm—p; “\
/ \
" / M Ll

Span 25.953 MHz

CF 2.437 GHz 1001 pts .6 MHz/
2 Marker Table

M1 1 2.4395405 GHz -11.72 dBm

Messuiing... INENEEEER & inon0s

03:00:09 BM 05/09/2025

<802.11ac40>

Worst Case Power Density (dBm/3kHz)

et pect -

Reflevel 30.00dBm OMfset 23.55d8 ® RBW 3khz
20d8  SWT 594 ms ® VBW 10kHz Mode Sweep

- Att
M1 \: -15.47 dBm
20 dBr

10 dBar

2048 Ltadh g _— Jigg binaedine, o pbadaidh b b Ll b ealdh g
r.,lw.m Y P AT m«wmw A T
L

-30 dBmv

\i il A

40 dBr k-
"

50 dBmr

1
WERAP AT . "It gg\,-‘rwﬂ\i(m‘

CF 2.452 GHz 1001 pts 5.34 MHz/ Span 53.448 MHz
2 Marker Table

M1 1 2.435 768 GHz -15.47 dBm

easurin o o 20250515
" ' 14.35:40

02:35:41 PM  05/15/2025

TEL : 886-3-327-0868 Page Number : A2- 6 of 25
FAX : 886-3-327-0855



e% FCC RADIO TEST REPORT Report No. : FR541507C

SPORTON LAB.

<802.11ax20>

Worst Case Power Density (dBm/3kHz)

Reflevel 30.00dBm Offset 2462 dB = RBW 3khHz

- Att 20d8  SWT  309ms & VBW 10kHz Mede Sweep
1 Frequency Sweep 1Pk Max
MI[1]  -12.81 dBm

24544933 GHz|
20 dBrm

e e (O MPNTE R ST TCLSMR YRR S PR DR S
-20 dB - ﬂlf P,

-30 dBmr

40 dBmr j T

-50 dBnr ; T \1 [ N
et ey

(CF 2,462 GHz 1001 pts 2.77 MHz/ Span 27.727 5 MHz

2 Marker Table

M1 1 24644932 GHz -12.81 dBm

10:19:07 BM 05/20/2025

<802.11ax40>

Worst Case Power Density (dBm/3kHz)

et pect -

Reflevel 30.00dBm  Offset 23.52dB ® RBW 3 kHz

. Att 2048 SWT  611ms ® VBW 10kHz _Mode Sweep
1 Frequency Sweep 1Pk Max
M[1] -14.63 dBm

2.4320060 GHz|
20 dBr

sy, el ftan L L I gy --';'_'.v g Lt o

g P e L n
-30 dBmv l

40 B 4 Y

50 dBrr S

g e

e Bt

(CF 2,437 GHz 1001 pts 5.49 MHz/ Span 54.93 MHz

2 Marker Table

M1 1 2.432006 GHz -14.63 dBm

03:10:40 PM  05/09/2025

TEL : 886-3-327-0868 Page Number :A2- 7 of 25
FAX : 886-3-327-0855



swasranas. FCC RADIO TEST REPORT Report No. : FR541507C

\Band Edges and Spurious Emission\

Test Mode : 802.11b Test Channel : |01

100kHz PSD reference Level Channel 01 Plot

RefLevel 30.0008m  Offset 23.67dB = RBW 100 kiz RefLevel 2000 08m  Offset 23.67dB = RBW 100 iz

- Att 20dB SWT D1ms ® VBW 300kHz Mode Sweep - Att 20dB SWT  E01ms ® VBW 300 kHz Mode Sweep
20 dBie
10
0 dBr = aan e
104 W 6.990 dBm
P W 20 dBm- *
/ §
' T
30 dbi | |
| |
-40 dBm 4 1
i i
i T P N PTIR E TETY TR RORE 1Y bkl ,|.M.‘ﬂr'L "lfm. e L
Ry ; o e
60
|CF 2.412 GHz 1001 pts 1.51 MHz/ pan 15.102 MHz
2 Marker Table W
w1 1 2412498 GHz 3.0 dBm 2.31GHz 8001 pts 13.5 MHz/ 2,445 GHz
M LI 4 Z nnnm 2 f
04:50:01 PM 05/08/2025 04:52:12 PM  05/08/2025
Spurious Emission 30MHz~1GHz Spurious Emission 1GHz~26.5GHz
Ref Level 2000 8m  Offset 2357 dB = RBW 100 kiiz Ref Level 2000 8m  Offset 2357 dB = RBW 100 kiiz
- Att 10dE  SWT  30.1ms ® VBW 300 kiz  Mode Sweep - Att 10dE  SWT  JS5ms @ VBW 300 kiz  Mode Sweep

1 Frequency Sweep 1 Frequency Sweep

M m

0 10

0 0

H1-16.990 dBer H B

20 dBi 20 dBim

40 dBim 40 dBim

50 dBir 50 dBm| ‘ ‘"‘ ' l [T

30.0 MHz 30001 pts 97.0 MHa/ 1.0GH 1.06Hz 30001 pts 55 GHal 265 GHr
Measur Hunm e Measur Hunm & TEEN

04:51:37 P 05/08/2025 04:51:56 P 05/08/2025

TEL : 886-3-327-0868 Page Number : A2 - 8 of 25
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507C

Test Mode : 802.11b

Test Channel : |06

100kHz PSD reference Level

Channel 06 Plot

RefLevel 3000 ¢ Offset 23.52d8 = RBW 100Kz
- At 2008 SWT .01 ms ® VBW 300 kitz_Mode Sweep
1 frequency Sweep

20 dbr

0 dbmr e AL IR I T || PS4 L W S Y

60

|CF 2437 Gz 1001 pts
2 Marker Table

151 MHz/ pan 15.099 MKz

[ 1 24374875 GHz 361 dBm

B4:55:13 BM 05/08/2025

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

RefLevel 2000 s Offset 23526 ® RBW 100z
- Att 1066 SWT 301 ms ® VBW 300Kz Mode Sweep
1 Frequency Sweep

RefLevel 2000 s Offset 23526 ® RBW 100z
- Att 1066 SWT _ 255ms ® VBW 300Kz Mode Sweep
1 Frequency Sweep

i
0 10

0 0

20 dBi 20 dBim

40 dBim 40 dBim

50 daim 50 déim M R .
30.0 MHz 30001 pts 97.0 MHa/ 1.0GH 1.06Hz 30001 pts 55 GHal 265 GHr

& i fo| RO & nunm et

04:55:38 PM 05/08/2025

05:04:35 P 05/08/2025

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :A2- 9 of 25




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507C

Test Mode : 802.11b

Test Channel : |11

100kHz PSD reference Level

Channel 11 Plot

RefLevel 3000 ¢ Offset 23.67dB = RBW 100Kz
- At 2008 SWT .01 ms ® VBW 300 kitz_Mode Sweep
1 frequency Sweep

RefLevel 2000 08m  Offset 23.67dB = RBW 100 iz
- At 2008 SWT E01ms ® VEW 300 kHz Mode Sweep

1 frequency Sweep

20 dbr
0
. gl “H
0 dBir O L (SR B el |
VJJ \'Hl
10 df 6.4 dbi 1
> 20 dBm f 3
30 dii i |
|
| _
40 dim ﬁ‘ I
M ! A h WY TR PRI PO | TP | i
Pt G . b
60
|CF 262 6z 7001 pts 1,51 WA/ pan 15,096 MHz
2 Marker Table v
L
w1 1 2462498 GHz 3.56 dBm 2.43GHz 8001 pts 13.5 MHz/ 2.565 GHz
" nmnm Tandn

05:07:82 BM 05/08/2025

£5:08:31 BM 05/08/2025

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

RefLevel 2000 s Offset 23,57 B ® RBW 100z
- Att 1066 SWT 301 ms ® VBW 300Kz Mode Sweep
1 Frequency Sweep

Ref Level 2000
- Att 1048
1 Frequency Sweep

Offset 2357 dB = REW 1001z
SWT 355 ms @ VBW 300kiiz_ Mode Sweep

05:08:15 PM 05/08/2025

i
10 10
0 0
s g

20 dBnr 20 dBm+

-40 dBm

0 d B

30.0 MHz 30001 pts. 97.0 MHz/ 1.0GHz 1.0 GHz 30001 pts. 55 GHa/. 26.5 GHz.

——— = ey w— s

05:08:56 P 05/08/2025

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 A2 - 10 of 25



swasranas. FCC RADIO TEST REPORT Report No. : FR541507C

Test Mode : [802.11g Test Channel : |01

100kHz PSD reference Level Channel 01 Plot

RefLevel 30.0008m  Offset 23.67dB = RBW 100 kiz

RefLevel 2000 08m  Offset 23.67dB = RBW 100 iz
- At 2008 SWT 1.01ms ® VEW 300 kHz _Mode Sweep

1 frequency Sweep

- At 2008 ST 01ms ® VBW 300 kiiz_Mode Sweep
1 frequency Sweep

20 dbr

wp

[ Yl i |
10 df T
J v 8210 dBer L
/ 20 dBm u * /

f il 40 di ;
40 oo :

. .
WYY WYY FUPRPIY™Y I8 DYTTPVGPR AF FONTY RO VY RAP IO n M* sk
‘ # Al

[F2az6He 001 pis 235 WHz] pan 20,518 Mz
2 Marker Table

w1 1 24144885 GHz 1.79 dBm 2.31GHz 8001 pts 13.5 MHz/ 2,445 GHz

05:12:55 BM 05/08/2025 05:14:12 B 05/08/2025

Spurious Emission 30MHz~1GHz Spurious Emission 1GHz~26.5GHz

RefLevel 2000 06m  Offset 23.57dB = REW 100 iz

RefLevel 2000 s Offset 23,57 B ® RBW 100z
- Att 1066 SWT 301 ms ® VBW 300Kz Mode Sweep
1 Frequency Sweep

- Att 1066 SWT _ 255ms ® VBW 300Kz Mode Sweep
1 Frequency Sweep

i N 24 GH|
0 0 o .
0 0
8.210 dir 8.210 dfer
20 dBm u * 20 dBm u *
40 dBim 40 dBim
50 dBr 50 dBm l' ' “ q T
30.0 MHz 30001 pts 97.0 MHa/ 1.0GH 1.06Hz 30001 pts 55 GHal 265 GHr
Measur Hum & MRS Measur i o TBEN

05:13:21 PM 05/08/2025

05:13:38 P 05/08/2025

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 A2 - 11 of 25



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507C

Test Mode : [802.11g

Test Channel : |06

100kHz PSD reference Level

Channel 06 Plot

RefLevel 3000 ¢ Offset 23.52d8 = RBW 100Kz
- At 2008 SWT .01 ms ® VBW 300 kitz_Mode Sweep
1 frequency Sweep

20 dbr

|CF 2437 Gz 1001 pts 2,45 MHz/
2 Marker Table

pan 24.507 Mz

[ 1 24394875 GHz 2.26 dBm

05:15:16 PM 05/08/2025

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

RefLevel 2000 s Offset 23526 ® RBW 100z
- Att 1066 SWT 301 ms ® VBW 300Kz Mode Sweep
1 Frequency Sweep

RefLevel 2000 s Offset 23526 ® RBW 100z
- Att 1066 SWT _ 255ms ® VBW 300Kz Mode Sweep
1 Frequency Sweep

1
10 10
0 0
20 dBm 20 dBm
40 dbmr -40 dbm
50 diior 50 diim '. ‘* “
30.0 MHz 30001 pts 97.0 MHa/ 1.0GHz 1.0GH: 30001 pts 55 GHa/ 26.5GHz.

05:15:37 MM 05/08/2025

05:15:56 P 05/08/2025

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

A2 - 12 of 25




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507C

Test Mode : [802.11g

Test Channel : |11

100kHz PSD reference Level

Channel 11 Plot

RefLevel 3000 ¢ Offset 23.67dB = RBW 100Kz
- At 2008 SWT .01 ms ® VBW 300 kitz_Mode Sweep
1 frequency Sweep

20 dbr

60

[cF 2452 6z 001 pis
2 Marker Table

2,45 MHz/ Span 24.51 MKz

[ 1 2464498 GHz 236 dBm

05:24:55 BM 05/08/2025

Ref Loval 20,00 dBm  Offset 2452 58 = RBW 100 kHz
2008 SWT__BO1ms & VEW 300 kHz_ Mode Sweoep

243GH: 8001 pes 155 k] 2585 GHe

12:27:08 M 08/21/2025

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

RefLevel 2000 s Offset 23,57 B ® RBW 100z
- Att 1066 SWT 301 ms ® VBW 300Kz Mode Sweep
1 Frequency Sweep

RefLevel 2000 s Offset 23,57 B ® RBW 100z
- Att 1066 SWT _ 255ms ® VBW 300Kz Mode Sweep
1 Frequency Sweep

i
10 10
0 0
H 0 H 0
20 dBm 20 dBm
40 dbmr 40 dbmr
50 diior 50 diior n' ' " n
30.0 MHz 30001 pts 97.0 MHa/ 1.0GHz 1.0GH: 30001 pts 55 GHa/ 26.5GHz.
" = " nen

05:25:15 PM 05/08/2025

05:25:31 PM 05/08/2025

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507C

Test Mode :  (802.11ac20

Test Channel :

01

100kHz PSD reference Level

Channel 01 Plot

RefLevel 3000 dm  Offset 23,67 clb = RBW 100 ke

Ref Level 20.00 4B Ofset 2478 o8 = RBW 100 kiz

o 205 SWT 101 ms = VB 00k Mode Swesp e o ot we
w® L
o Torms T \I' | M“l
10 T Al T
10 d8im f | |
- 118150 |
I I
| \
A0 f t
sn48m
o | |
40 ' L
" & daleal b A M Wﬂm
50
F 2412 GHx 1001 pts. & MHz/ Span 25.956 MHz -1
2 Marker Table 1
[ 1 2314488 GHz 1.84 dBm 2.31 GHz 8001 pis. 13.5 MHz/ 2.435 GHz

©62:43:35 B4 05/08/2028

08:51:00 ML 05/20/2025

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

RefLevel 2000 dm  Offset 23.57clb = RBW 100 ke

Ref Level 20.00 4B Ofset 21,67 8 = RBW 100 ki

- a 1005 SWT 301 ms = VW 300Kz Mode Sweep DB SWT 355 ms = VEW 300H; Mode Sweep
45630 Mg
10
18,251 470 GHz
o
0
11181 2 H1 18160 diom
30
40 dm 40
50
£l
30.0 Mz 30001 pts 97.0 MHz/ 1.0GHz 1.0 GHz 30001 pts 255 GHa/ 255 Gz

62:54:08 B 05/08/2028

02:54:26 ML 05/08/2025

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanroncas. FCC RADIO TEST REPORT

Report No. : FR541507C

Test Mode :

802.11ac20

Test Channel : |06

100kHz PSD reference Level

Channel 06 Plot

RefLevel 3000 dm  Offset 2352clb = RBW 100 ke

048 SWT 101 ms = VBW 300kHz  Mode Swesp

30 B

F 2437 6Hr
2 Marker Table

W 1 2.439488 5 GHz

041 pts

2.31 dim

6z

Span 25,953 Wiz

©03:00:38 B4 05/08/2028

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

RefLevel 2000 dm  Offset 2352clb = RBW 100 ke

- a 1005 SWT 301 ms = VW 300Kz Mode Sweep

Ref Level 20.00 4B Oiset 2152 68 = RBW 100 ki
- A D35 SWT 255 ms = VBW 300kHz_ Mode Sweep

2

e
0
20 »
a0
40 dbim W
50
0

0.0z 30001 pis o] oG 1.0GHz 30001 pts 255 G/

265G

03:01:06 P4 05/08/2028

03:01:22 ML 085/08/2025

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507C

Test Mode :  (802.11ac20

Test Channel :

100kHz PSD reference Level

Channel 11 Plot

RefLevel 3000 dm  Offset 23,67 clb = RBW 100 ke

Ref Level 20.00 4B Ofset 21,67 8 = RBW 100 ki

Fab. ST i a = VIN! 00 M Svsep o0 ST 501 s = VI 0k Mede suesp
=
rm
w0 L
’ ; P
) "
10 dBim- b If
: 124 |
® 4 |
o { |
Y 4 !‘
30480 f
© { L.
MWM“ WMMM.-... VTN TR VRO AT IR T TR
5
F 2.462 GHx 1001 pts. 62 MHz/ Span 26.238 MHz -1
2 ke T ]
T ; —__ yEr Ty s EEITT E] TSR

03:03:34 B 05/08/2028

03:04:26 ML 05/08/2025

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

RefLevel 2000 dm  Offset 23.57clb = RBW 100 ke
1098 SWT 301 ms = VW 300kHz Mode Sweep

Ref Level 20.00 4B Ofset 21,67 8 = RBW 100 ki
D35 SWT 255 ms = VBW 300kHz_ Mode Sweep

40 dBm

T YUY USY RO R PREOY [V HVRPWTIOVY IRV

106H:

T0GH: 30001 pes 255 GHe/

265G

30.0MHz 30001 pis FI

©03:03:52 P4 05/09/2028

03:04:11 B 08/05/2025

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 A2 - 16 of 25




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507C

Test Mode : |802.11ax20_FullRU

Test Channel : |01

100kHz PSD reference Level

Channel 01 Plot

RefLevel 3000 ¢ Offset 23.67dB = RBW 100Kz
- At 2008 SWT .01 ms ® VBW 300 kitz_Mode Sweep
1 frequency Sweep

RefLovel 2000 ¢ Offset 2367 di = RBW 100Kz
- At 2008 ST 01ms ® VBW 300 kiiz_Mode Sweep
1 frequency Sweep

it
20 dbr 0
10 o L ’I*‘
0 dbe ———fro == fh
I 7 |
104 f
T §.130 gB
| 20 dbr LR | !
: |
\ ! |
30 dl 5 i
) | |
AR 40 dBmr .
JUT VW
b el Loniabit el Lol ast ikl FEREO Y PE IRE TP AT 1
60
|CF 2.412 GHz 1001 pts 2.78 MHz/ Span 27.7575 MHz.
2 Marker Table n
[ 1 24144952 GHz 187 dBm FE 001 s 135 MHa] 1445 GHr

05:30:20 BM 05/08/2025

05:31:55 BM 05/08/2025

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

RefLevel 2000 s Offset 23,57 B ® RBW 100z
- Att 1066 SWT 301 ms ® VBW 300Kz Mode Sweep
1 Frequency Sweep

RefLevel 2000 s Offset 23,57 B ® RBW 100z
- Att 1066 SWT _ 255ms ® VBW 300Kz Mode Sweep
1 Frequency Sweep

10 10
0 0
8.130 dBer 8.130 dBer
20 dBm GIRLAENL 20 dbm GIRLAENL
40 dbmr -40 dbim
50 diior mdsmw n " n'
30.0 MHz 30001 pts 97.0 MHa/ 1.0GHz 1.0GH: 30001 pts 55 GHa/ 26.5GHz.

05:31:26 PM 05/08/2025

05:31:41 PM 05/08/2025

e

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507C

Test Mode :

802.11ax20_FullRU

Test Channel : |06

100kHz PSD reference Level

Channel 06 Plot

RefLevel 3000 ¢ Offset 23.52d8 = RBW 100Kz
- At 2008 SWT .01 ms ® VBW 300 kitz_Mode Sweep
1 frequency Sweep

20 dbr

Ao e

|CF 2437 Gz 1001 pts 276 MHz/ pan 27,555 MHz.

2 Marker Table

[ 1 24395055 GHz 236 dBm

05:37:38 BM 05/08/2025

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

RefLevel 2000 s Offset 23526 ® RBW 100z
- Att 1066 SWT 301 ms ® VBW 300Kz Mode Sweep
1 Frequency Sweep

RefLevel 2000 s Offset 23526 ® RBW 100z
- Att 1066 SWT _ 255ms ® VBW 300Kz Mode Sweep
1 Frequency Sweep

1 [T
10 10 M
0 0
20 dBm 20 dBm
40 dbmr -40 dbm
50 diior 50 diim im h h' .
30.0 MHz 30001 pts 97.0 MHa/ 1.0GHz 1.0GH: 30001 pts 55 GHa/

05:38:11 PM 05/08/2025

265 GHz

05:38:26 PM 05/08/2025

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507C

Test Mode : |802.11ax20_FullRU

Test Channel :

100kHz PSD reference Level

Channel 11 Plot

RefLevel 3000 ¢ Offset 23.67dB = RBW 100Kz
- At 2008 SWT .01 ms ® VBW 300 kitz_Mode Sweep
1 frequency Sweep

RefLevel 2000 08m  Offset 23.67dB = RBW 100 iz
- At 2008 SWT E01ms ® VEW 300 kHz Mode Sweep

1 frequency Sweep

i
20 dbr 0
10 o I TR
, A,
LES oo brmeefip L e i f \
i ]
10
| 1117800 ‘
20 dbm i
|
T
30 dii | l
in ! ' i
ALY, 40 dBm: l ﬁ
N bbbl
o e A S
60
|CF 262 6z 7001 pts 277 W/ Span 27,727 5 MHz
2 Marker Table W
L
w1 1 24644932 GHz 2.20dBm 2.43GHz 8001 pts 13.5 MHz/ 2.565 GHz
" nmm " nm 0509

02:38:20 BM 05/09/2025

02:35:40 BM 05/09/2025

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

RefLevel 2000 s Offset 23,57 B ® RBW 100z
- Att 1066 SWT 301 ms ® VBW 300Kz Mode Sweep
1 Frequency Sweep

RefLevel 2000 06m  Offset 23.57dB = REW 100 iz
- At 108 SWT  J55ms @ VEW 300Kz Mode Sweep

1 Frequency Sweep

[IT
0 10
0 0
H - H -

20 dBim 20 dBim

40 dBim 40 dBim

50 dBr 50 dBir ' ' n‘ T

30.0 MHz 30001 pts 97.0 WHa/ 1.0GHz 1.06H 30001 pts 55.Gha/

02:36:45 P 05/09/2025

02:35:03 P 05/09/2025

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507C

Test Mode :  (802.11ac40

Test Channel : |03

100kHz PSD reference Level

Channel 03 Plot

RefLevel 3000 d8m  Offset 20.74clB = RBW 100 ke
01 s = VBW 300Kz Mode Sweep

Ref Level 20.00 4B Ofiset 2474 28 = RBW 100 ki
000 SWT 01 ms = VBW 300k Mode Sweep

w0
o f
Stttk o] Y
10 dBim- - Y
i
| |
30 dom -
o "
i i IR TR POTTRTY ST MWMW
5
F 2.422 GHx 1001 pts. .32 MHz/ span 53.154 MHz -1
2 ke T n
[ 1 2437028 GHz -1.76 dBm. 2.31 GHz 8001 pis. 13.5 MHz/

©8:21:15 B4 08/20/2028

Tats G

08:25:07 ML 05/20/2025

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

RefLevel 2000 dm  Offset 2.74clB = RBW 100 ke

Ref Level 20.00 4B Ofiset 2474 28 = RBW 100 ki

- a 1005 SWT 301 ms = VW 300Kz Mode Sweep DB SWT 355 ms = VEW 300H; Mode Sweep
10
o 0 den—
0
e} e [E
30
40 dBm 40
50 dBm—; 50 W
£l
30.0 Mz 30001 pts 97.0 MHz/ 1.0GHz 1.0 GHz 30001 pts 255 GHa/

©8:23:54 B4 05/20/2028

265G

08:24:34 L 05/20/2025

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swasranas. FCC RADIO TEST REPORT Report No. : FR541507C

Test Mode : 802.11ac40 Test Channel : |06

100kHz PSD reference Level Channel 06 Plot

RefLevel 3000 dm  Offset 24588 = RBW 100 ke
- a 098 SWT 101 ms = VBW 300kt Mode Sweep

1
0
'y X bk
Jeridacl " G Jraeteaflind],
10.d8m : )
|
|
I
7
30 dBie +
v, bl
F 2437 R 1001 pta 100 san 53,028 Witz
2 Marker Table
[ 1 2451992 GHz -1.53 dBm.

©08:34:28 B 05/20/2028

Spurious Emission 30MHz~1GHz Spurious Emission 1GHz~26.5GHz

RefLevel 2000 dm  Offset 20588 = REW 100 ke Ref Level 20.00 dBm  Oset 2458 o8 = RBW 100 kiz
= At 1095 SWT 301 ms = VBIW 300Kz Mode swesp. WT 255 s » VBW 300Kz Mode Sweep

o 0 den—
0

1] =t 20
30

40 dm 40

sttt b s bt e b wﬁﬁw—ww

30.0MHz

30001 pis 7.0 MHa/

ToEH T0GH: 30001 pes

FE) 265 GHe

©3:35:04 B 05/20/2028 08:35:30 MU 05/20/2025

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507C

Test Mode :  (802.11ac40

Test Channel : |09

100kHz PSD reference Level

Channel 09 Plot

RefLevel 3000 dm  Offset 2455 = RBW 100 ke

Ref Level 20.00 4B Ofiset 2455 o8 = RBW 100 kiz

Fih 5 SO e R W
=
it
=
\ ALk, A
I gl ) AL L O 0 --u‘ } I
10 dBm- - §
: ‘ ‘ !
7 J \
300 s ) {
o ! \
o \
S MJ.. i
ia ¥ " i i Ik
®
©
F 2.452 GHx 1001 pts. .34 MHz/ span 53 448 MHz -1
s !
[ 1 2367004 GHz -1.24 dBm. 2.43 GHz 8001 pis. 13.5 MHz/

©3:40:10 B 05/20/2028

08:43:21 BM 05/20/2025

2565 GHa

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

RefLevel 2000 dm  Offset 2455 = RBW 100 ke
1098 SWT 301 ms = VW 300kHz Mode Sweep

Ref Level 20.00 4B Ofiset 2455 o8 = RBW 100 kiz
D35 SWT 255 ms = VBW 300kHz_ Mode Sweep

o
0
i1-21.240 20 A
30
40 dm 40
50 dBi

30.0MHz 30001 pis 7.0 MHa/

T0GH: 30001 pes 255 GHe/

106H:

©3:40:48 B 05/20/2028

08:41:45 L 05/20/2025

265G

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507C

Test Mode : |802.11ax40_FullRU

Test Channel : |03

100kHz PSD reference Level

Channel 03 Plot

RefLevel 30.0008m  Offset 23.60dB = RBW 100 iz
- At 2008 SWT 1.01ms ® VEW 300 kHz _Mode Sweep

RefLevel 2000 08m  Offset 23.60dB = RBW 100 kiiz
- At 2008 SWT E01ms ® VEW 300 kHz Mode Sweep

1 frequency Sweep

1 Frequency Sweep
i
20 dbr
0
0
0 dBinr T ‘,W“Hﬂu“wﬂ\tm
Tt futhnichalnbo |, M g ool gy f t
104 T -+ | \
| 20 B 11-21.480 ‘
¥ | \
\ | I
30 ,' l‘
4
4 i
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o Mk o e M" “
Ll " Al i e Lo ) sl T
e
60
[ 2022 6z 7001 pts 558 WHz/ pan 55,618 Mz
2 Marker Table W
w1 1 2437 GHz -1.48 dBm 231 GHz 8001 pts 13.5 MHz/ 2445 GHz
" nonm ]

03:07:13 BM 05/09/2025

03:08:15 BM 05/09/2025

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

RefLevel 2000 06m  Offset 23508 = RBW 100 iz
- At 108 SWT 301 ms = VEW 300z Mode Sweep

RefLevel 2000 s Offset 235006 ® RBW 100z
- Att 1066 SWT _ 255ms ® VBW 300Kz Mode Sweep
1 Frequency Sweep

1 Frequency Sweep
0 10

0 0

20 dBi T 20 dBim T

40 dBim 40 dBim

50 dBir 50 dBim; “ l '* T

30.0 MHz 30001 pts 97.0 WHa/ 1.0GHz 1.06H 30001 pts 55.Gha/ 2%656GH

03:07:45 P 05/09/2025

03:08:0L PM 05/09/2025

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507C

Test Mode : |802.11ax40_FullRU

Test Channel : |06

100kHz PSD reference Level

Channel 06 Plot

RefLevel 3000 ¢ Offset 23.52d8 = RBW 100Kz
- At 2008 SWT .01 ms ® VBW 300 kitz_Mode Sweep
1 frequency Sweep

20 dbr

oy o
ST RIS TN [ PP ¥ AR

e ol T

60

|CF 2437 Gz 1001 pts 5,49 MHz/ Span 54,93 MKz

2 Marker Table

[ 1 2452036 GHz -1.26 dBm

03:11:02 PM 05/09/2025

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

RefLevel 2000 s Offset 23526 ® RBW 100z
- Att 1066 SWT 301 ms ® VBW 300Kz Mode Sweep
1 Frequency Sweep

RefLevel 2000 s Offset 23526 ® RBW 100z
- Att 1066 SWT _ 255ms ® VBW 300Kz Mode Sweep
1 Frequency Sweep

i i
10 10 w
0 0 dBr—r
20 dBm R 20 dbm i
40 dBm 40 dBm;
50 dBir 50 dBm| . T 7 ' ‘
30.0 MHz 30001 pts 97.0 Wi/ 106K 106k 30001 pts 55 Gzl %56
; S ; =

03:11:21 PM 05/09/2025

03:11:38 P 05/09/2025

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swasranas. FCC RADIO TEST REPORT Report No. : FR541507C

Test Mode : |802.11ax40_FullRU Test Channel : |09

100kHz PSD reference Level Channel 09 Plot

RefLovel 3000 ¢ Offset 235548 = RBW 100Kz RefLovel 2000 ¢ Offset 235548 = RBW 100Kz
- At 2008 SWT .01 ms ® VBW 300 kitz_Mode Sweep - At 2008 ST 01ms ® VBW 300 kiiz_Mode Sweep
1 frequency Sweep

1 frequency Sweep

20 dbr

10
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0
0 dbr ALUMMM‘W
I T A et PRI A ol |
M ol Ml S

104 f i | ! |

| 2] déim -
} 1721960

W ot

e ot bbbkt

60
|CF 2.452 GHz 1001 pts 5.52 MHz/ pan 55.206 MHz
2 Marker Table I
[ 1 2457018 GHz -1.96 dBm 21.43GHz 8001 m,‘ 13.5 MHa/ 2.565 GHz.
Mesur mmmm N Mesur [ & S
03:14:06 PM 05/08/2025 03:15:24 P 05/03/2025
Spurious Emission 30MHz~1GHz Spurious Emission 1GHz~26.5GHz
Ref Level 2000 8m  Offset 235548 = RBW 100 kiiz Ref Level 2000 8m  Offset 235548 = RBW 100 kiiz
- Att 10dE  SWT  30.1ms ® VBW 300 kiz  Mode Sweep - Att 10dE  SWT  JS5ms @ VBW 300 kiz  Mode Sweep

1 Frequency Sweep

1 Frequency Sweep

i [T
10 10
0 0 dBirr—
20 dBm 20 dBm
1121960 den 1121960
40 dbmr -40 dbm
50 diior 50 i ‘ l F .
30.0 MHz 30001 pts 97.0 MHa/ 1.0GHz 1.0GH: 30001 pts 55 GHa/ 26.5 GHz.
" e " s 0
03:14:45 P 05/09/2025 03:15:06 P 05/09/2025
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swanranas. FCC RADIO TEST REPORT Report No. : FR541507C

Appendix B. AC Conducted Emission Test Results

Temperature : 22.4~25.6C
Relative Humidity : (43.3~49.1%

Test Engineer : |Louis Chung

TEL: 886-3-327-0868 Page Number 1 B1 of BS
FAX: 886-3-327-0855



Report No. : FR541507C

CO07-HY 2025/5/13
EUT Information
Report NO : 541507
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1001
0T
80+
70+
N 60_\ CISPR-QP Limit atMain Ports
>
m i
° e CISPR-Ave LimitatMain Ports
= 504- “ini - LR 4 L R A Tt arimelllE =
© end e e H
g J
K
40+
1®
1 & *
30
'S o * *
201
101
0 } } —t— —t } } |
150k 300 400500 800 1M 2M 3M 4M 5M 6 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuV) (dBuV) | (dBuV) | (dB) (dB)
0.150000 23.56 56.00 3244 | L1 FLO 20.0
0.150000 42.62 66.00 23.38 | L1 FLO 20.0
0.170610 20.77 54.93 34.16 | L1 FLO 20.0
0.170610 36.99 64.93 27.94 | L1 FLO 20.0
0.197250 19.71 53.73 34.02 | L1 FLO 20.0
0.197250 31.47 63.73 32.26 | L1 FLO 20.0
0.486690 25.21 46.22 21.01 | L1 FLO 20.0
0.486690 32.08 56.22 24.14 | L1 FLO 20.0
0.594240 19.08 46.00 26.92 | L1 FLO 20.0
0.594240 25.96 56.00 30.04 | L1 FLO 20.0
1.596930 20.32 46.00 25.68 | L1 FLO 20.0
1.596930 26.60 56.00 29.40 | L1 FLO 20.0
7.139760 18.77 50.00 31.23 | L1 FLO 20.3
7.139760 26.19 60.00 33.81 | L1 FLO 20.3
12.798420 32.15 50.00 17.85 | L1 FLO 20.5
12.798420 36.06 60.00 23.94 | L1 FLO 20.5
29.399460 19.42 50.00 30.58 | L1 FLO 21.1
29.399460 27.15 60.00 32.85 | L1 FLO 21.1
29.591970 19.49 50.00 30.51 | L1 FLO 21.1
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Report No. : FR541507C
CO07-HY 2025/5/13

29.591970 | 27.13 | — ] 6000 3287[L1 [FLO | 21.1]
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CO07-HY

Report No. : FR541507C
2025/5/13

EUT Information
Report NO : 541507
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz

Phase :

Level in dBuV

Neutral

Full Spectrum

100

80

80

70

60 CISPR-QP Limit at Main Ports

CISPR-Ave LimitatMain Ports

50

40+ ‘ ‘
30 . » ¢ ¢ L 2
20+

104

0 } } } —+—+— } } } } —+—+— }
150k 300 400500 800 1M 2M 3M AM5M 6 8 10M 20M  30M
Frequency inHz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuV) (dBuV) (dB) (dB)
0.151350 25.18 55.93 30.75 | N FLO 20.0
0.151350 42.99 65.93 2294 | N FLO 20.0
0.174030 22.43 54.77 32.34 | N FLO 20.0
0.174030 38.29 64.77 26.48 | N FLO 20.0
0.200760 20.78 53.58 32.80 | N FLO 20.0
0.200760 34.71 63.58 28.87 | N FLO 20.0
0.243330 18.22 51.98 33.76 | N FLO 20.0
0.243330 27.32 61.98 34.66 | N FLO 20.0
0.411000 18.58 47.63 29.05 | N FLO 20.0
0.411000 28.90 57.63 28.73 | N FLO 20.0
0.503340 23.95 46.00 22.05 | N FLO 20.0
0.503340 34.48 56.00 2152 | N FLO 20.0
0.596220 19.32 46.00 26.68 | N FLO 20.0
0.596220 31.30 56.00 24,70 | N FLO 20.0
1.404510 19.87 46.00 26.13 | N FLO 20.0
1.404510 30.18 56.00 25.82 | N FLO 20.0
1.603500 17.46 46.00 28.54 | N FLO 20.0
1.603500 27.48 56.00 2852 | N FLO 20.0
2.400000 18.78 46.00 27.22 | N FLO 20.1
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CO07-HY
2.400000 28.78 56.00 2722 | N FLO 20.1
3.596370 19.07 46.00 2693 | N FLO 20.1
3.596370 28.36 56.00 2764 | N FLO 20.1
7.264680 23.11 50.00 26.89 | N FLO 20.3
7.264680 30.87 60.00 29.13 | N FLO 20.3
12.967440 28.77 50.00 2123 | N FLO 20.5
12.967440 36.63 60.00 2337 | N FLO 20.5
29.401800 21.42 50.00 28.58 | N FLO 21.0
29.401800 30.01 60.00 29.99 | N FLO 21.0

Report No. : FR541507C
2025/5/13
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507C

Appendix C. Radiated Spurious Emission Test Data

Temperature (°C): 20 ~ 26
Test Engineer : Jerry Lan, Gary Guo, and Steven Wu
Relative Humidity (%): | 40 ~ 65
Note symbol
-L Low channel location
-R High channel location
<Sample 1>
C1-1. Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel @ Frequency RU Remark
(MHz) Rate

Mode 12 2400-2483.5 1 802.11b 01 2412 1Mbps - -
Mode 13 2400-2483.5 1 802.11b 06 2437 1Mbps - -
Mode 14 2400-2483.5 1 802.11b 11 2462 1Mbps - -
Mode 15 2400-2483.5 1 802.11g 01 2412 6Mbps - -
Mode 16 2400-2483.5 1 802.11g 06 2437 6Mbps - -
Mode 17 2400-2483.5 1 802.11g 11 2462 6Mbps - -
Mode 18 2400-2483.5 1 802.11ax HE20 01 2412 MCSO0 Full RU -
Mode 19 2400-2483.5 1 802.11ax HE20 06 2437 MCSO0 Full RU -
Mode 20 2400-2483.5 1 802.11ax HE20 11 2462 MCSO Full RU -
Mode 21 2400-2483.5 1 802.11ax HE40 03 2422 MCSO0 Full RU -
Mode 22 2400-2483.5 1 802.11ax HE40 06 2437 MCSO0 Full RU -
Mode 23 2400-2483.5 1 802.11ax HE40 09 2452 MCSO0 Full RU -
Mode 24 2400-2483.5 1 802.11ax HE20 01 2412 MCSO0 Partial 106/53 -
Mode 25 2400-2483.5 1 802.11ac VHT20 11 2462 MCSO0 Full RU -
Mode 26 2400-2483.5 1 802.11g 11 2462 6Mbps - LF
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR541507C

C1-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.

802.11b 01 | 2386.31 45.36 54.00 -8.64 H Avg. Pass - Band Edge

12
802.11b 01 @ 4824.00 41.93 54.00 -12.07 H Avg. Pass - Harmonic
802.11b 06 | 2484.69 45.29 54.00 -8.71 H Avg. Pass - Band Edge

13
802.11b 06 | 4874.00 41.59 54.00 -12.41 \Y, Avg. Pass - Harmonic
802.11b 11 | 2487.76 49.36 54.00 -4.64 H Avg. Pass - Band Edge

14
802.11b 11 | 4924.00 42.05 54.00 -11.95 \Y, Avg. Pass - Harmonic
802.11g 01 | 2389.95 49.26 54.00 -4.74 H Avg. Pass - Band Edge

15
802.11g 01 @ 4824.00 40.23 74.00 -33.77 H Peak | Pass - Harmonic
802.11g 06 @ 2483.56 46.16 54.00 -7.84 H Avg. Pass - Band Edge

16
802.11g 06 | 7311.00 45.31 74.00 -28.69 H Peak  Pass - Harmonic
802.11g 11 | 248351 50.65 54.00 -3.35 H Avg. Pass - Band Edge

17
802.11g 11 | 7386.00 4491 74.00 -29.09 H Peak @ Pass - Harmonic
802.11ax HE20 = 01 | 2389.95 50.30 54.00 -3.70 H Avg. Pass @ FullRU | Band Edge

18
802.11ax HE20 01 | 4824.00 40.00 74.00 -34.00 H Peak = Pass | FullRU  Harmonic
802.11ax HE20 06 | 2483.56 48.36 54.00 -5.64 H Avg. Pass | FullRU | Band Edge

19
802.11ax HE20 | 06 | 7311.00 45.39 74.00 -28.61 H Peak @ Pass | FullRU Harmonic
802.11ax HE20 11 | 2483.55 69.57 74.00 -4.43 H Peak | Pass @ FullRU | Band Edge

20
802.11ax HE20 11 | 7386.00 44.49 74.00 -29.51 H Peak @ Pass | FullRU  Harmonic
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samranas. FCC RADIO TEST REPORT Report No. : FR541507C
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) (dBuV/m) @ (dB) Avg.
802.11ax HE40 03 | 2389.97 50.17 54.00 -3.83 H Avg. Pass Full RU Band Edge
“ 802.11ax HE40 03 | 7266.00 45.86 74.00 -28.14 H Peak = Pass Full RU Harmonic
802.11ax HE40 06 2484.69 49.94 54.00 -4.06 H Avg. Pass Full RU Band Edge
“ 802.11ax HE40 06 @ 7311.00 45.98 74.00 -28.02 H Peak  Pass Full RU Harmonic
802.11ax HE40 09  2485.64 50.52 54.00 -3.48 H Avg. Pass Full RU Band Edge
“ 802.11ax HE40 09 | 7356.00 45.27 74.00 -28.73 V | Peak | Pass Full RU Harmonic
802.11ax HE20 01 2386.96 68.11 74.00 -5.89 H Peak  Pass fgg}?sl, Band Edge
24
802.11ax HE20 | 01 - - - - - - - fgg}g‘s' Harmonic
802.11ac VHT20 11 | 248351 49.56 54.00 -4.44 H Avg. Pass Full RU Band Edge
® 802.11ac VHT20 11  7386.00 44.62 74.00 -29.38 V | Peak | Pass Full RU Harmonic
26 LF 11 38.73 33.60 40.00 -6.40 \% QP Pass - LF
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Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
75 /.N 875
/ \ PEAK_T4
700 700
) " 41 " o . \‘V‘W by | stk
52! L L Pre— ok
350 350
1 11
Peak
m 2336, 2362, 2388, 414, 440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK_BE_74 3m 91280-1522 256327 HORIZONTAL Condition: PEAK_74 3m 91280-1522 250327 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2356.67 56.48 74.60 -17.52 41.94 27.38 7.66 30.34 9.92 leo 61 Peak 1 2412.00 163.54 ------ ------ 88.57 27.62 7.75 3031 9.92  lee 61 Peak
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
75 f\r 875
700 / \ 700
X \ AVG_54
350 350
17 17!
Avg
m 2336, 2362, 2388, 414, 440 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Freguency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 91200-1522 250327 HORTZONTAL Condition: AVG_54 3m 91200-1522 256327 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2386.31 45.36 54.60 -8.64 30.63 27.43 .71 30.33 9.2 le 61 Average 1 2412.00 100.48 ------ ------ 85.49 27.64 7.75 3031 9.92  lee 61 Average
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Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105, 1
75 //”"” 875
/ \ PEAK_T4
700 700
1 \M A et
52! iptnch — it Mitpriero] 7Y o i
350 350
1 11
Peak
m 2336, 2362, 2388, 414, 440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK_BE_74 3m 91280-1522 256327 VERTICAL Condition: PEAK 74 3m 91280-1522 250327 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 348.22 55.78 74.60 -18.30 41.19 27.38 7.64 30.35 9.92 1@ 54 Peak 1 41200 98.76 ------ ------ 83.81 27.68 7.75 3031 9.92 lee 54 Peak
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
10! 10! n
75 -l 875
700 f \ 700
/ \ AVG_54
AL 1 \f Je
% Y -
17 17!
Avg
m 2336, 2362, 2388, 414, 440 1000 1400, 800, 2600, 3000
Frequency (MHz) Freguency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 91200-1522 250327 VERTICAL Condition: AVG 54 3m 91200-1522 256327 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 238618 4475 54.60 -9.25 30.03 27.42 .71 30.33 9.92 1 54 Average 1 241200 95.64 ------ ------ 80.69 27.68 7.75 30.37 9.92 le@ 54 Average
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Pol. Horizontal Vertical
1 HLmI(d&NJm) 1 MLMWBIIWIH)
1225 125
875 85
PEAK 74 PEAK 74
700 700
AVG_54 AVG_54
525 525
35'9 380!
Peak
115 115
Avg
1000 5800, 0600. 1 20200, 26000 1000 5800. 10600. 15400, 20200, 25000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK_74 3m 91280-1522_250327 HORIZONTAL Condition: PEAK_74 3m 91200-1522 258327 VERTICAL
Linit Read  Ant (able Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m a8 dBw  dB/m d d db m deg MHz dBuV/m dBuv/m  dB  dBwv  dB/m & @ d m deg
1 482408 45.62 74.00 -28.38 67.87 32.60 11.64 66.33 .49  leg 15 Peak 1 482408 45.45 74.08 -28.55 67.7@ 32.60 11.84 66.38 .49  leg 17 Peak
2 432400 4193 54.60 -12.87 64,18 32.60 11.84 6638 0.49 180 15 Average 1 430400 4B.68 54.00 -13.32 62.93 32.60 11.84 6633 0.4 180 17 Average
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Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
75 ’/—. 875
/ PEAK_T4
700 700
1 \ P
525 bttt , ) y L. "
350 350
1 11
Peak
m 234 23608 23862 U U 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: PEAK_BE_74 3m 91280-1522 256327 HORIZONTAL Condition: PEAK_74 3m 91280-1522 250327 HORIZONTAL
+ RBH:1000.000kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2370.45 55.86 74.60 -18.14 41.38 27.38 7.68 30.34 9.92 leo 55 Peak 1 2437.00 163.33 ------ ------ 8.23 27.7 7.79 0.3l 9.92  lee 55 Peak
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105, 1
75 f 875
700 / 700
/ AVG_54
Tt [
350 350
17 17!
Avg
m 234 23608 23862 U U 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Freguency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 91200-1522 250327 HORTZONTAL Condition: AVG_54 3m 91200-1522 256327 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2389.88 44.42 54.60 -9.58 29.62 27.58 7.71 30.33 9.9  le 58 Average 1 2437.00 100.33 ------ ------ 85.23 7.7 7.79 0.3l 9.92  lee 58 Average
TEL : 886-3-327-0868 Page Number :Cl- 7 of 57
FAX : 886-3-327-0855




wamanae. FCC RADIO TEST REPORT

Report No. : FR541507C

Pol. Horizontal Fundamental
1 Level (dBuVim)
1225
75
\ PEAK_BE 74
700
N |
R VPN “ »
52 o~
36
1
Peak Blank
un 4408 4622 U748 14 2500
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK_BE_74 3m 91280-1522 256327 HORIZONTAL
+ RBH:1000.000kHz VBW:3000.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2496.03 55.93 74.00 -18.87 40.42 28.08 7.88 30.29 9.92 lep 55 Peak
1 Level (dBuVim)
1225
MF/_‘\\’
700 \
\ AVG_BE 54
% 1
S L
350
17
Avg Blank
un 4408 4622 U748 14 2500
Frequency (MHz)
Site + B3CHI6-HY
Condition: AVG_BE_54 3m 91200-1522 250327 HORTZONTAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 243469 45.29 54.60 -8.71 29.86 27.95 7.86 30.30 9.92 leo 58 Average
TEL : 886-3-327-0868 Page Number :Cl- 8 of 57
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Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105, 1
75 //" 875
/ PEAK_T4
700 700
1 w/ A‘“_J’_,.“.“..m
52 Gpwcosrtbipint A " p——— 28, -
350 350
1 11
Peak
m 234 23608 23862 U U 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: PEAK_BE_74 3m 91280-1522 256327 VERTICAL Condition: PEAK 74 3m 91280-1522 250327 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2375.53 55.08 74.60 -18.92 40.51 27.38 7.69 30.34 9.92 leo 55 Peak 1 243700 99.18 ------ ------ 84.08 27.7 7.79 3031 9.92  lee 55 Peak
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
10! 10! 1
75 - 875
700 f 700
/ AVG_54
e L.
—, m I —
350 350
17 17!
Avg
m 234 23608 23862 U U 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Freguency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 91200-1522 250327 VERTICAL Condition: AVG 54 3m 91200-1522 256327 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2389.88 44.12 54.60 -9.88 29.32 27.58 7.71 30.33 9.92 1 55 Average 1 2437.00 96.67 ------ ------ 8.97 27.7 7.79 0.3l 9.92  lee 55 Average
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Pol. Vertical Fundamental
1 Level (dBuVim)
1225
75
PEAK_BE 74
700
52 i Aty .
36
1
Peak Blank
un 4408 4622 U748 14 2500
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK_BE_74 3m 91280-1522 256327 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2489.92 55.89 74.60 -18.11 40.39 26.08 7.87 30.29 9.92 1o 55 Peak
1 Level (dBuVim)
1225
75
700
\ AVG_BE 54
i 1
36
17
Avg Blank
un 4408 4622 U748 14 2500
Frequency (MHz)
Site + B3CHI6-HY
Condition: AVG_BE_54 3m 91200-1522 250327 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 43485 4482 54.60 -9.138 29.39 27.95 7.86 30.30 9.92 1o 55 Average
TEL : 886-3-327-0868 Page Number : Cl- 10 of 57
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Pol. Horizontal Vertical
1 HLWWB‘IVM 1 HLMWBWM
1225 1225
875 85
PEAK 74 PEAK 74
700 700
AVG_54 AVG_54
525 7 525 7
IIHI 380!
Peak
115 115
Avg
1000 5800, 0600, 15400, 20200, 26000 1000 5800. 10600. 15400, 20200, 25000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK_74 3m 91280-1522_250327 HORIZONTAL Condition: PEAK_74 3m 91200-1522 258327 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 4874.08 44.77 74.00 -29.23 66.76 32.80 11.65 66.34 .50 201 64 Peak 1 4874.08 46.14 74.00 -27.86 68.13 32.80 11.65 66.34 @.50  le 17 Peak
2 4B74.08 39.98 54.00 -14.62 61.97 32.80 11.65 66.34 .50 201 64 Average 1 4B74.08 41.59 54.00 -12.41 63.58 32.80 11.65 66.34 .50  lee 17 Average
3 731108 45.61 74.00 -28.39 66.48 37.20 13.27 65.75 0.41 - -- Peak 3 73108 45.74 74.00 -28.26 60.63 37.20 13.26 65.75 0.40 - -- Peak
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